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AVASTIN® Solution for intravenous infusion

(Genentech, Inc.)
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1.1 Metastatic Colorectal Cancer (nCRC)
Avastin is indicated for the first- or second-line
treatment of patients with metastatic carcinoma of
the colon or rectum in combination with intravenous
5-fluorouracil-based chemotherapy.

1.2 Non-Squamous Non-Small Cell Lung Cancer
(NSCLC)

Avastin is indicated for the first-line treatment of
unresectable, locally advanced, recurrent or
metastatic non-squamous non-small cell lung
cancer in combination with carboplatin and
paclitaxel.

1.3 Metastatic Breast Cancer (MBC)

Avastin is indicated for the treatment of patients
who have not received chemotherapy for metastatic
HER2-negative breast cancer in combination with
paclitaxel. The effectiveness of Avastin in MBC is
based on an improvement in progression free
survival. There are no data demonstrating an
improvement in disease-related symptoms or
increased survival

with Avastin. Avastin is not indicated for patients
with breast cancer that has progressed following
anthracycline and taxane chemotherapy
administered for metastatic disease.
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1.4 Glioblastoma

Avastin is indicated for the treatment of
glioblastoma with progressive disease in adult
patients following prior therapy as a single agent.
The effectiveness of Avastin in glioblastoma is
based on an improvement in objective response rate.
There are no data demonstrating an improvement in
disease- related symptoms or increased survival
with Avastin.

1.5 Metastatic Renal Cell Carcinoma (mRCC)
Avastin is indicated for the treatment of metastatic
renal cell carcinoma in combination with interferon
alfa.

ik - &

Patients should continue treatment until disease
progression or unacceptable toxicity.

Metastatic Colorectal Cancer (NCRC)

The recommended doses are 5 mg/kg or 10 mg/kg
every 2 weeks when used in combination with
intravenous 5-FU-based chemotherapy.

- Administer 5 mg/kg when used in combination
with bolus-1FL.

- Administer 10 mg/kg when used in combination
with FOLFOX4.

Non-Squamous Non-Small Cell Lung Cancer
(NSCLC)

The recommended dose is 15 mg/kg every 3 weeks
in combination with carboplatin and paclitaxel.
Metastatic Breast Cancer (MBC)

The recommended dose is 10 mg/kg every 2 weeks
in combination with paclitaxel.

Glioblastoma

The recommended dose is 10 mg/kg every 2 weeks.
Metastatic Renal Cell Carcinoma (mRCC)

The recommended dose is 10 mg/kg every 2 weeks
in combination with interferon alfa.
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Avastin 25 mg/ml concentrate for solution for
infusion (Roche Registration Limited)
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Avastin (bevacizumab) in combination with
fluoropyrimidine-based chemotherapy is indicated
for treatment of patients with metastatic carcinoma
of the colon or rectum.

Avastin in combination with paclitaxel is indicated
for first-line treatment of patients with metastatic
breast cancer. For further information as to HER2
status, please refer to section 5.1.

Avastin in combination with capecitabine is
indicated for first-line treatment of patients with
metastatic breast cancer in whom treatment with
other chemotherapy options including taxanes or
anthracyclines is not considered appropriate.
Patients who have received taxane and
anthracycline-containing regimens in the adjuvant
setting within the last 12 months should be excluded
from treatment with Avastin in combination with
capecitabine. For further information as to HER2
status, please refer to section 5.1.

Avastin, in addition to platinum-based
chemotherapy, is indicated for first-line treatment of
patients with unresectable advanced, metastatic or
recurrent non-small cell lung cancer other than
predominantly squamous cell histology.

Avastin in combination with interferon alfa-2a is
indicated for first line treatment of patients with
advanced and/or metastatic renal cell cancer.
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Avastin must be administered under the supervision
of a physician experienced in the use of
antineoplastic medicinal products.

It is recommended that treatment be continued until
progression of the underlying disease.

Dose reduction for adverse events is not
recommended. If indicated, therapy should either be
permanently discontinued or temporarily suspended
as described in section 4.4.

Metastatic carcinoma of the colon or rectum
(mCRC)

The recommended dose of Avastin, administered as
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an intravenous infusion, is either 5 mg/kg or 10
mg/kg of body weight given once every 2 weeks or
7.5 mg/kg or 15 mg/kg of body weight given once
every 3 weeks.

Metastatic breast cancer (mBC)

The recommended dose of Avastin is 10 mg/kg of
body weight given once every 2 weeks or 15 mg/kg
of body weight given once every 3 weeks as an
intravenous infusion.

Non-small cell lung cancer (NSCLC)

Avastin is administered in addition to
platinum-based chemotherapy for up to 6 cycles of
treatment followed by Avastin as a single agent until
disease progression.

The recommended dose of Avastin is 7.5 mg/kg or
15 mg/kg of body weight given once every 3 weeks
as an intravenous infusion.

Clinical benefit in NSCLC patients has been
demonstrated with both 7.5 mg/kg and 15 mg/kg
doses. For details refer to section 5.1
Pharmacodynamic Properties, Non-small cell lung
cancer (NSCLC).

Advanced and/or metastatic Renal Cell Cancer
(mRCCQC)

The recommended dose of Avastin is 10 mg/kg of
body weight given once every 2 weeks as an

intravenous infusion.
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Zhae - R Metastatic Colorectal Cancer (mCRC)

AVASTIN in combination with
fluoropyrimidine-based chemotherapy is
indicated for first-line treatment of patients
with metastatic carcinoma of the colon or
rectum.

Locally Advanced, Metastatic or Recurrent
Non Small Cell Lung Cancer (NSCLC)
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AVASTIN, in combination with
carboplatin/paclitaxel chemotherapy regimen,
is indicated for treatment of patients with
unresectable advanced, metastatic or recurrent
non-squamous nonsmall cell lung cancer.
NOC/c Metastatic Breast Cancer (mBC)
AVASTIN in combination with paclitaxel is
indicated for the treatment of patients with
metastatic HER2-negative breast cancer who
are ECOG Class 0-1.

NOC/c Malignant Glioma (WHO Grade 1V)
- Glioblastoma

AVASTIN, as a single agent, is indicated for
the treatment of patients with glioblastoma
after relapse or disease progression, following
prior therapy.
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Metastatic Colorectal Cancer

The recommended dose of AVASTIN is 5
mg/kg of body weight given once every 14
days as an intravenous infusion.

Locally Advanced, Metastatic or Recurrent
Non Small Cell Lung Cancer (NSCLC)

The recommended dose of AVASTIN,
administered in addition to carboplatin +
paclitaxel

chemotherapy regimen, is 15 mg/kg of body
weight given once every 3 weeks as an
intravenousinfusion.

NOC/c Metastatic Breast Cancer

The recommended dose of AVASTIN for
metastatic breast cancer treatment is 10 mg/kg
of body weight given at weeks 1 and 3 of each
4-week cycle.

NOC/c Malignant Glioma (WHO Grade 1V)
- Glioblastoma

The recommended dose of AVASTIN is 10
mg/kg of body weight given once every 2
weeks as an intravenous infusion.
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Metastatic Colorectal Cancer

AVASTIN (bevacizumab) in combination with
fluoropyrimidine-based chemotherapy is indicated
for the treatment of patients with metastatic
colorectal cancer.

Locally recurrent or metastatic Breast Cancer
AVASTIN (bevacizumab) in combination with
paclitaxel is indicated for the first-line treatment
of metastatic breast cancer in patients in whom an
anthracycline-based therapy is contraindicated.
Advanced, metastatic or recurrent non-squamous
Non Small Cell Lung Cancer (NSCLC)
AVASTIN (bevacizumab), in combination with
carboplatin and paclitaxel, is indicated for firstline
treatment of patients with unresectable advanced,
metastatic or recurrent, non-squamous, non-small
cell lung cancer.

Advanced and/or metastatic Renal Cell Cancer
AVASTIN (bevacizumab) in combination with
interferon alfa-2a is indicated for treatment of
patients with advanced and/or metastatic renal cell
cancer.

Grade IV Glioma

AVASTIN (bevacizumab) as a single agent, is
indicated for the treatment of patients with Grade 1V
glioma after relapse or disease progression after
standard therapy, including chemotherapy.
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Metastatic Colorectal Cancer

The recommended dose of AVASTIN, administered
as an 1V infusion, is as follows; First-line treatment:
5 mg/kg of body weight given once every 2 weeks
or 7.5 mg/kg of body weight given once every 3
weeks

Second-line treatment: 10 mg/kg of body weight
given every 2 weeks or 15 mg/kg of body weight
given once every 3 weeks.
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It is recommended that AVASTIN treatment be
continued until progression of the underlying
disease.

Locally recurrent or metastatic Breast Cancer
The recommended dose of AVASTIN is 10 mg/kg
of body weight given once every 2 weeks or 15
mg/kg of body weight given once every 3 weeks as
an 1V infusion.

It is recommended that AVASTIN treatment be
continued until progression of the underlying
disease.

Advanced, metastatic or recurrent non-squamous
Non-Small Cell Lung Cancer

The recommended dose of AVASTIN in
combination with carboplatin and paclitaxel is 15
mg/kg of body weight given once every 3 weeks as
an 1V infusion. AVASTIN is administered in
addition to carboplatin and paclitaxel for up to 6
cycles of treatment followed by AVASTIN as a
single agent until disease progression.

Advanced and/or metastatic Renal Cell Cancer
The recommended dose of AVASTIN is 10 mg/kg
given once every 2 weeks as an 1V infusion. It is
recommended that AVASTIN treatment be
continued until progression of the underlying
disease.

AVASTIN should be given in combination with IFN
alfa-2a (ROFERON-A®). The recommended IFN
alfa-2a dose is 9 MIU three times a week, however,
if 9 MIU is not tolerated, the dosage may be reduced
to 6 MIU and further to 3 MIU three times a week
(see CLINICAL TRIALS). Please also refer to the
ROFERON-A Product Information.

Grade IV Glioma

The recommended dose of AVASTIN is 10 mg/kg
of body weight given once every 2 weeks or 15
mg/kg of body weight given once every 3 weeks as
an intravenous infusion. It is recommended that

AVASTIN treatment be continued until progression
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of the underlying disease.
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